1GR

VULC4an
CATALOG OF
REPLACEMENT PARTS

SERIES FRYER

STAND ALONE

MODEL

1GR35M
1GR45M
1GR65M
1GR85M
1GR45D
1GR65D
1GR85D
1GR45C
1GR65C
1GR85C
1GR45DF
1GR85DF
1GR45CF
1GR85CF

ML NUMBER

ML-136407
ML-136408
ML-136409
ML-136410
ML-136411
ML-136412
ML-136413
ML-136414
ML-136415
ML-136416
ML-136788
ML-136790
ML-136791
ML-136793

parts and service provider in your area, visit our website at www.vulcanequipment.com

For additional information on Vulcan-Hart Company or to locate an authorized

VULCAN-HART 3600 NORTH POINT BLVD.
DIVISION OF ITW FOOD EQUIPMENT GROUP, LLC BALTIMORE, MD 21222
WWW.VULCANEQUIPMENT.COM F-43125 Rev. G (August 2017)



1GR Series Stand Alone Fryers REPLACEMENT PARTS

F-43125 Rev. C (August 2017) -2- © VULCAN-HART COMPANY 2017



1GR Series Stand Alone Fryers REPLACEMENT PARTS

11
13
15
17
19
21
23
25
27
29
31
33

Table of Contents

CONTROL PANEL (NCC)

POWER SUPPLY BOX

BODY UNIT (1GRC & 1GRD SERIES)

BODY UNIT (1GRM)

BODY UNIT (FRYERS WITH FILTER)

BURNER COMPONENTS (1GRC & 1GRD SERIES)

BURNER COMPONENTS (1GRM SERIES)

GAS VALVE (1GRC & 1GRD SERIES) (PREVIOUS CONSTRUCTION)
GAS VALVE (1GRC & 1GRD SERIES) (CURRENT CONSTRUCTION)
GAS VALVE (1GRM SERIES) (PREVIOUS CONSTRUCTION)

GAS VALVE (1GRM SERIES) (CURRENT CONSTRUCTION)

TANK AND DRAIN ASSEMBLY

OIL RETURN (1GR45CF/DF & 1GR85CF/DF)

FILTER ASSEMBLY

BASKETLIFT COMPONENTS (OPTIONAL)

-3- F-43125 Rev. C (August 2017)



1GR Series Stand Alone Fryers REPLACEMENT PARTS

PREVIOUS
CONSTRUCTION

10 THRU 14

— e e e e e e e e . e . ... .- --------

4 THRU 7

D SERIES

20

CONTROL PANEL (NCC)

F-43125 Rev. C (August 2017) -4 -



1GR Series Stand Alone Fryers REPLACEMENT PARTS

PART NO.

NS-046-89
00-426815-000G1
00-426815-000G2
00-497745-00001
00-497745-00003
00-913086-00004
00-913086-00003
00-497421-00001
00-427820-00001
00-913086-00002
00-913086-00001
00-426815-000G1
00-426815-000G2
NS-046-89
00-426732-00001
00-497422-00001
00-427755-000G1
00-428906-00001
00-427755-000G1
00-428906-00001

CONTROL PANEL (NCC)

NAME OF PART

NUt ASSY. 6-32 HEX..ooueeeeeiiiiee e

Plate Assy. - Mounting (1GR45C, 1GR45D, & 1GR45CF)

Plate Assy. - Mounting (1GR65/85C, 1GR65/85D, & 1GR85CF/DF)......ccccvioiiiiiiiiieiiieeee e 1
Overlay - VUICAN (FIEEI).......ooiiii e 1
Overlay - VUICAN (BOIl)......c.uiiiiiiiieee et 1
Control Assy. - Solid State (Filter Button) (INCls. fem 4)........ccooiiiiiieie e 1
Control Assy. - Solid State (Boil Button) (Incls. fem 5).........cooiiiiiiiiicceeeieee e 1
Overlay - Control Panel (Boil BUHON).........c.ciiiiiiiiic e 1
Overlay - Control Panel (Filter BUtton)............ooo i 1
Computer Cooking Assy. (Filter Button) (Incls. Item 15)..

Computer Cooking Assy. (Boil Button) (INCIs. Hem 16)...........cooiiiiiiiiiieiiiee e
Plate Assy. - Mounting (1GR45C, 1GR45D, & 1GRA5CF)........ciiiiiiiiiieiiiie e 1
Plate Assy. - Mounting (1GR65/85C, 1GR65/85D, & 1GR85CF/DF)........ccccvvieiiiiieieiiieaiieeas 1
NUL ASSY. 8-32 HEX.ettieeetie ettt ettt e e et e e et e e st e e e ir e e e e e e e e e e s 4
Overlay - Control Panel (Filter BUttON)...........coiuiiiiiiiiii e 1
Overlay - Control Panel (Boil BUtON)...........ccoiiiiiiiieice e 1
ROCKEr SWItCh ASSY. = POWET......c.uiiiiiiiieiiei et 1
Overlay - Power...........ccccoc......

Rocker Switch Assy. - Power...

OVEIAY = POWET ..ottt ettt ettt e sae e sane e e e eeeens

F-43125 Rev. C (August 2017)



1GR Series Stand Alone Fryers REPLACEMENT PARTS

<

POWER SUPPLY BOX

F-43125 Rev. C (August 2017) -6-



1GR Series Stand Alone Fryers REPLACEMENT PARTS

ILLUS.
PL-57966A

*25

PART NO.

00-428684-00002
FE-024-24
SD-036-03
00-428716-000G1
00-428716-000G2
NS-047-32
00-497125-00001
SD-036-03
00-419317
SC-060-23
00-428864-00001
SD-036-03
00-411500-00012
SD-036-03
00-417856-00001
SD-032-07
00-419973-000G1
00-419973-000G2
NS-044-09
WL-004-40
SD-037-49
00-857207-00001
00-428684-00001
SD-036-03

00-428685-000G2
00-428685-000G5

POWER SUPPLY BOX

NAME OF PART AMT.
Lid - Power Supply (Machines Built After 8/16/06)............ccceiuiiiiiiniieiieieeieeeee e 1
BUShing - EIECHHCAI SN@P.......ooitiiiiiiiii ettt e e 1
Self-Tapping Screw 8-18 x 3/8 Hex Washer Hd., Type AB.
BOX - POWET SUPPIY (FIIEEI).....eiiiieiieeee et e e
Box - Power Supply (NON-FlLEr)........oooiii e 1
LOCK NUE 440......eeieeiee ettt b e bttt sa et e et e b enn e e e nneeann 2
REIAY (S.P.D.T.; 24 VAC)... ittt ettt sttt ettt nneeaane 1
Self-Tapping Screw 8-18 x 3/8 Hex Washer Hd., Type AB........ccccooiiiiiiiiiieieeee e 2
Terminal = StAtIONANY = LUG.....cee ettt ettt ettt e bt e st e et e e sbeeene e e e e anneneeas 1
Mach. Screw 4-40 x 1/4 Slotted Rd. Hd.........cocooiiiiiiiiiee e
REIAY....eeiieee e
Self-Tapping Screw 8-18 x 3/8 Hex Washer Hd., Type AB....
Transformer (120 VAC, 24 V., 40 VA).....cccoiiviiiiiiicieeen
Self-Tapping Screw 8-18 x 3/8 Hex Washer Hd., Type AB
Lug - Grounding (With St SCrEeW)........ccoiiiiiiiiii et 1
Self-Tapping Screw 10-24 x 1/2 Hex Washer Hd., Type TT...
RECEPLACIE - MAIE POWET...... .ottt et e e et e e e e e e e e e aaaaans
Receptacle - FEMAIE POWET..........oo ettt et e e e e e e e e e s 1
Nut Assy. 10-24 HEX KEPS.......cuiiiiiieiiieeee ettt 1
Lockwasher 10 HElICAL............c.oooiiiiii e 1
Self-Tapping Screw 8-18 x 1/2 Hex Washer Hd., Type AB........cccciiiiiiiiiiiieiie e 4
Module - Ignition (Machines Built After 8/16/06)............cccueiiuiiiiieeiiie e 1
Lid - Power Supply Box (Machines Built On Or Before 8/16/06).............cccceeiieiniiiieeiiiieee e 1
Self-Tapping Screw 8-18 x 3/8 Hex Washer Hd., Type AB........cccccoiiiiiiiiiiiiieeec e 2
Module - Ignition (Machines With Electronic Ignition) (Machines Built On Or Before
BIB/0B).... ettt bttt b e h et ennn e s 1
Box - Power Supply (120 V.) (With Filtration) (Incls. ltems 1 thru 4 & 6 thru 24)....................... 1
Box - Power Supply (Without Filtration) (Incls. Items 1, 2, 3, 5, 6, 8, 9, 10, 12 thru 17,
L I (T T 2 USSP 1

* Orderitems 1, 2, & 22 for replacement.

F-43125 Rev. C (August 2017)



1GR Series Stand Alone Fryers REPLACEMENT PARTS

11

38-39

PL-58109

BODY UNIT
(1GRC & 1GRD SERIES)

F-43125 Rev. C (August 2017)



1GR Series Stand Alone Fryers REPLACEMENT PARTS

BODY UNIT
(1GRC & 1GRD SERIES)
ILLUS. PART NO. NAME OF PART AMT.
PL-58109

1 00-499223-00001 Basket - TWin (1GRA5C & TGRASD)........coiiiiiiiiiiiieie et 2

2 00-499223-00002 Basket - Twin (1GRB5C & 1GRBS5D)........ccoiiiiriieiiiieieeie et 2

3 00-499223-00003  Basket - Twin (1GR85C & 1GR8BSED)........cciiiiiiiiieiieii e 1

4 00-417056-00002 Hanger - Basket (1GR45C & 1GR45D)

5 00-418321-00002 Hanger - Basket (1GRB5C/D & 1GRB5C/D)......ccuveiuieiieeieeieeieeeieeee e eee e e eeeseeenneee e 2

6 00-418201-000G2 Flue Assy. (4 Tube) (1GRA5C & TGRASD)......cc.ciiieiiieiee ettt 1

7 00-418205-000G1  Flue Assy. (5 Tube) (1GRB5C/D & 1GR8B5C/D).......cccuteieiueeiieeieaie it e s 1

8 00-416959-00002 Wrap - Flue (3 Tube or 4 Tube) (1GR45C & 1GRAS5D)........cccoiiiiiieiiiie e 1

9 00-418336-00002 Wrap - Flue (5 Tube) (SST) (1GR65C/D & 1GR85C/D)
10 SD-032-07 Self-Tapping Screw 10-24 x 1/2 Hex Washer Hd., Type TT......cooiiiiiiiiiiiiiieee e 2
11 SD-037-70 Self-Tapping Screw 1/4-20 x 1/2 Hex Washer Hd., Type TT ..ot 4
12 00-419648-00002 Body - RH Side (SST) (1GR45/65C & 1GRA5/65D)........cccuvriiiiiiiieirieciee et 1
13 00-420596-00004 Body - Side (SST) (RH) (1GR85C & 1GR8SED)........cccuiiiiriieiiieiieie ettt 1
14 00-428699-00001 Brace - Rear (1GRA5C & TGRA5D).......ccuiiiiiieiiii et 1
15 00-428749-00001  NLA - Obsolete--Brace - Rear (1THGB5C & THGB5/85D).........cccviieerieiiiiieieeeeesee e 1
16 SD-032-07 Self-Tapping Screw 10-24 x 1/2 Hex Washer Hd., Type TT......cccoiiiiiiiiiiieiiieeneeeree e 2
17 00-428688-00001  Bracket - Power Supply Mounting
18 RS-033-04 L= Sl o o J USSR
19 00-497296-000G2  MAGNEE ASSY.....eiiiiieitieitie ettt ettt ettt ettt ettt e et sa et et e e e et e e bt e eh et e bt e st e et e e ear e e saeeeete e e e e e aanee 1
20 00-497428-00001 Body - Bottom (1GRA5C & TGRAED).......cccuiiiiiuieiieiiesieeie ettt et 1
21 00-497428-00003  Body - Bottom (1GRB5C/D & 1GR8B5C/D)......ccueruieiuiriieiiriieii ettt 1
22 00-421893-00001  Mount Plate - Caster .
23 00-421893-00002  Caster 4 IN. (NO Brake).........eeiuiiiiiiiiiiiiieiie ettt ettt AR
24 00-419653 HANAIE = DOOT ...t s s e e e 1
25 RS-033-09 RIVEL = POP (0187t ettt 2
26 00-499487-000G1  Door Assy. (LH) (1GRA5C & TGRASD).......cciiiiiiieiiiieseeseee et 1
27 00-499487-000G5 Door Assy. (LH) (1GRB5C/D & 1GR8B5C/D)......c.covueiiieeeiiieieiee e 1
28 SD-032-07 Self-Tapping Screw 10-24 x 1/2 Hex Washer Hd., Type TT......cccoiiiiiiiiiieiiieeeiieeee e 2
29 NS-044-09 NUt ASSY. 10-24 HEX KEPS..... ..ottt ettt eneeeanneeeanes 2
30 00-428023-000G2 Hinge Assy
31 00-420769-00001  BUMPET - RUDDET ...ttt e e e 1
32 SD-036-03 Self-Tapping Screw 8-18 x 3/8 Hex Washer Hd., Type AB.........ccooiiiiiiiiiiiiie e AR
33 00-419592-00001  Clip - Thermistor Probe.............. ettt e e seaee e et eeeeeeees 1
34 00-419379-00001  Probe - TREIMIUSTON.........ciiiiiiiii ittt ettt e e e e 1
35 00-427883-00002  Screen - Basket Support (1GR45C & 1GR45D)....
36 00-427883-00003  Screen - Basket Support (1GRB5C & 1TGRB5D).........ccoiiiiiiiieiiiieiiee et e e
37 00-427883-00004  Screen - Basket Support (1GR85C & 1GR85D)........c.uiiiiiiiiiiieiiie et e e 1
38 00-419648-00001 Body - LH Side (SST) (1GR45/65C & 1GRA5/B5D).........cciiiviiriniienieieieesee e 1
39 00-420596-00003 Body - LH Side (SST) (1GR85C & 1TGRB5ED)........ccceiiieiirriiiieireeee st 1
40 00-428548-00001 Heat Shield (1GRA5C & TGRASED)......cciuiieiieieieeeetie ettt eee et ee e e nneeeenees 1
41 00-428548-00002 Heat Shield (1GRB5/85C & 1GRB5/85D)..........cciuieieiriesieeniieieeiienieeieaeeseeeee e see e eeeenneee e 1
42 00-428542-00001  Deflector Assy. (1GRA5C & 1GRAS5D).......cccuiiiiiiiiiii ettt e e 1
43 00-428689-00001  Deflector Assy. (1GR65C/D & 1GR85C/D)
44 00-428541-00001  Plate - Control Mounting (1GR45C & 1GRA5D).........coiiiiiiiiiiiiiieec et 1
45 00-428690-00001  Plate - Control Mounting (1GRB5C/D & 1GRB5C/D).......cc.cciuiruieiiriieieiieeesieeiesieeeesie e 1
46 00-419317 Terminal - STAONAIY ..ottt e et e e et e e e snaee e e e e e e e 1
47 SC-060-23 Mach. Screw 4-40 x 1/4 Slotted Rd. Hd.........cocoiiiiiiiiiiieiceee e 2
48 00-427759-00001  Control - Interface
49 SD-024-40 Self-Tapping Screw 6-32 x 5/8 Phil. Pan Hd., Type TT......cooiiiiiiiiieeie e 4
50 00-426806-000G1  Frame - Front Assy. (1GRA45C & 1GRA5D)......cc.eiiiiiiiiiieieee e e 1
51 00-426806-000G4 Frame - Front Assy. (1GRB5C/D & 1GR8B5C/D)......cccuutiiiiiiiiiiiiiiie ettt 1

-9- F-43125 Rev. C (August 2017)



1GR Series Stand Alone Fryers REPLACEMENT PARTS

o
e
A
©
Q2
-
o

N
<
D
o
I
-
(o]
™

-5

-10 -

BODY UNIT (1GRM)

F-43125 Rev. C (August 2017)



1GR Series Stand Alone Fryers REPLACEMENT PARTS

BODY UNIT (1GRM)

ILLUS. PART NO. NAME OF PART AMT.
PL-58110

1 00-499223-00001  Basket - Twin (1GR35M & TGRASBM)........oiiiiiiiiiiiiie ettt e e

2 00-499223-00002  Basket - TWIN (TGRB5M).......coiuiiiiiiiiie ittt sttt ea e e e e e

3 00-499223-00003  Basket - Twin (1GR85M)..........cccvvreenene

4 00-417056-00002 Hanger - Basket (1GR35M & 1GR45M)...

5 00-418321-00002 Hanger - Basket (1GR65M & 1GR85M)...

6 00-416994-000G2  Flue AssY. (3 TUDE) (TGR35M)... ..ottt ettt e e e e

7 00-418201-000G2  Flue Assy. (4 TUDE) (TGRABIM)......ooiiiiiiietiee ettt et 1

8 00-418205-000G2 Flue Assy. (5 Tube) (1GR65M & 1GR85M)

9 00-416959-00002  Wrap - Flue (3 Tube or 4 Tube) (SST) (1GR35M & 1GRA5M)......ccoiiiiiiiiiiiiieiie e 1
10 00-418336-00002 Wrap - Flue (5 Tube) (SST) (1GRB5M & 1GR8B5M).......c.oiiiiiiiiiaiiieiiee et 1
11 SD-032-07 Self-Tapping Screw 10-24 x 1/2 Hex Washer Hd., Type TT......

12 SD-037-70 Self-Tapping Screw 1/4-20 x 1/2 Hex Washer Hd., Type TT

13 00-419648-00002 Body - RH Side (SST) (1GR35M, 1GR45M, & 1GR65M).......

14 00-420596-00004 Body - Side (SST) (RH) (1GRB5M).......coiiiiiiiiiii ettt e e

15 00-497296-00001  MAGNEL = DOOT........ceiutiiitieiiie ettt ettt ettt eae e bt e et e sat e e sbe e e sabeesabeesteeeeeeannne 1

16 RS-033-04 LA L] AR o o J SRR 1

17 00-497296-000G2  MaAGNET ASSY ... uuiiieiiiieeiiiee ettt e e eteea e et eeeateeeaaaeeeeaseeeaanseeeaanseeeaaseeeeanneeeeanseeesassanessseeesnnnnsnnnnnnnes 2

18 00-497428-00001 Body - Bottom (1GR35M & TGRASM)........coiiiiiiiiieieeiesee et 1

19 00-497428-00003  Body - BOttOM (TGRES5M)........eouiiieiiiiiiieieeie sttt e et e s 1

20 00-497428-00004  Body - BOttomM (1TGRB5M)......coiuiiiiiieiie ittt ettt et et eate et e e seeenbeanseeaaaaannes 1

21 00-421893-00001  Mount Plate - Caster .

22 00-421893-00002  Caster 4 In. (NO Brake)........ccueiiuieiiie ittt ettt e et e st e e nbeesnse e nnneeeeeas AR

23 00-419653 [ F=TaTe | [T B T o S SO O PP PPPPPPP 1

24 RS-033-09 RIVEE = POP (0.187). ettt ettt e a e bttt e bt e et e et e e bt e nateenta e e e e e annes 2

25 00-499487-000G1 Door Assy. (LH) (1GR35M & TGRASM).......ciiiiiiiiiiiie ettt e e 1

26 00-499487-000G5 Door Assy. (LH) (1GRB5M & 1TGRB5M).......cciuuiiiiiiiiieiiie ettt 1

27 00-428023-000G2  HINGE ASSY.....ceiutiiiutieitie ittt ettt ettt ettt bt e et e e et esa bt e eb et et st e ehe e e bt e e be e e bt e eateeeab e e nabeesbne e e e e aanee 1

28 SD-032-07 Self-Tapping Screw 10-24 x 1/2 Hex Washer Hd., Type TT......cccoiiriiiiiiiiiieeie e 2

29 NS-044-09 Nut Assy. 10-24 Hex KEPS..........ccoooiiiiiiiieceecee

30 00-428116-000G1  Frame - Front Assy. (1GR35M & 1GR45M)....

31 00-428116-000G2 Frame - Front Assy. (1GR65M & 1GR85M)....

32 00-417700-00002  NAMEPIALE (B IN.)...eiiuiiiiiiiiie ettt ettt et et e e beesh e e beeeateebeeaabeesaeaensseaaaaannns 1

33 NS-047-79 PAIINUL B/16... ettt ettt et ettt e et e e bt e e m b e e eaeeemb e e bt e enbeeaaeeentneeaeeennes

34 00-418379-000G1 Heat Shield (1GR35M & 1GR45M)....

35 00-418324-000G1 Heat Shield (1GRB5M & 1TGRB5M).........coiiuiiiiiiaiiie ettt ee et e e e e

36 00-419648-00001 Body - LH Side (SST) (1GR35M, 1GR45M, & 1GRB5M)........cooiiiiiiiiiiiiieeiie et 1

37 00-420596-00003  Body - Side (SST) (LH) (1GR85M)......ccceiuiiriiiiiiiieeieene

38 SD-036-03 Self-Tapping Screw 8-18 x 3/8 Hex Washer Hd., Type AB....

39 00-427886-00001  Screen - Basket Support (1GR35M).........cccceiiiiiicinne

40 00-427883-00002  Screen - Basket SUPPOrt (TGRASM).......ooeiiiiiieiieieesieee et

41 00-427883-00003  Screen - Basket SUPPOrt (TGRB5M)..........coiiiiiiiiiiiieiiie ettt e e 1

42 00-427883-00004  Screen - Basket SUPPOrt (TGRB5M)..........ooiiiiiiiiiiiieiiie ettt e e 1
-11- F-43125 Rev. C (August 2017)



1GR Series Stand Alone Fryers REPLACEMENT PARTS

BODY UNIT
(FRYERS WITH FILTER)

F-43125 Rev. C (August 2017) -12-



1GR Series Stand Alone Fryers REPLACEMENT PARTS

ILLUS.
PL-59265

PART NO.

00-499223-00003
00-499223-00001
00-418321-00002
00-427883-00004
00-427883-00002
00-418205-000G2
00-418201-000G3
00-418336-00002
SD-032-07
00-419777-00004
00-497296-000G2
SD-032-07
00-428699-00002
00-428749-00002
00-428688-00001
00-956903-000G1
00-956906-000G3
00-418907-00001
00-418907-00003
00-420769-00001
00-499487-000G7
00-499487-000G3
00-426806-000G1
00-426806-000G4
00-419777-00003
SD-037-70

BODY UNIT
(FRYERS WITH FILTER)
NAME OF PART AMT.
Basket - TWIN (TGRBS5CF/DF)......cuiiiiiiiiie ittt AR
Basket - TWIN (TGRABCF/DF)......oiuiiiiiiiiie ettt 1
Hanger - Basket (1GR85CF/DF)
Screen - Basket SUpport (1GRB5CF/DF)........ooiiiiiiiii ettt 1
Screen - Basket SUPPOrt (1GRASCF/DF).......ooiiiiiieiieeeie et 1
FIUE ASSY. (TGRBSCHF/DF)....ccutiiiiieiiiie ittt sttt et et enb e e e e annes 1
FIUE ASSY. (TGRASCF/DF)....co ittt ettt et e e e e 1
Flue - Wrap (SST) (1GRB5CF/DF)......cciuiiiiiiitieieee ittt ettt e e e 1
Self-Tapping Screw 10-24 x 1/2 Hex Washer Hd., Type TT......ccooiiiiiiiiiieiiee e AR
2 7oTe YA o IS To Lo (1 I T PSR 1
Magnet Assy. - Door
Self-Tapping Screw 10-24 x 1/2 Hex Washer Hd., Type TT......ccooiriiiiniiiiiie e AR
Brace - Rear (TGRASCHF/DF)........oo ittt e e 1
NLA - Obsolete--Brace - REaI.........c.ooiiiiiiiii e e 1
Bracket - Power Supply MOUNTING. .....cooiiiiiiiie et a e e 1
Base Assy. - Frame (1GR45CF/DF)..

Base Assy. - Frame (1GRB5CF/DF)......cccuiiiiii it

Caster - Swivel Assy. (AJUSTADIE)........ooiuiiiiiiiie e
Caster - Plate Mount (4 In.)............
BUMPET = RUDDET ...ttt e e e e e st e e e e e e e st e e e e e e e saann e aeeeaaes 1
Door Assy. - With Hinge (LH) (1TGRB5CF/DF)......c.uiiiiiiieiieeiie ittt 1
Door Assy. - With Hinge (LH) (1GRA5CF/DF)........cccuieieeere et e s 1
Frame - Front Assy. (1GR45CF/DF)
Frame - Front Assy. (1GR85CF/DF)
BOAY = LH Sid8 (SST).uttiieetieiieiteee sttt ettt ettt st e b eneeeaneeeanne

Self-Tapping Screw 1/4-20 x 1/2 Hex Washer Hd., Type TT.......ccccoiiiiiiiiiiiiiie e AR

-13- F-43125 Rev. C (August 2017)



1GR Series Stand Alone Fryers REPLACEMENT PARTS

29

N

24 THRU 28

/'b\

22-23

BURNER COMPONENTS
(1GRC & 1GRD SERIES)

F-43125 Rev. C (August 2017) -14 -



1GR Series Stand Alone Fryers REPLACEMENT PARTS

BURNER COMPONENTS
(1GRC & 1GRD SERIES)

ILLUS. PART NO. NAME OF PART AMT.
PL-59255
1 00-409300-00005 RO = ClIEAN-OUL.......ueiiiiiiiiiieite ettt ettt eb e bttt ne e b e et sae e b et et e e e neees 1
2 00-417522-00003  Clip = CAPillAry......ceueiiieeieiieeiieee ettt b e eb et na ettt et 4
3 SD-035-02 Self-Tapping Screw 8-18 x 3/8 Hex Washer Hd., Type AB........ccoociiiiiiiiiiiiiiieeiiee e 4
4 SC-018-32 Mach. Screw 8-32 x 3/8 Pan Hd.........ccccocereviniiciiniicicen,
5 00-419316-00001  Pilot (Nat. Gas) (W/Electronic Ignition)
6 00-419316-00002  Pilot (L.P. Gas) (W/Electronic Ignition)
7 00-426505-00023  Tube - Flex 1/4 O.D. X 23 IN. LGu.uteiiiiiiiiii et e
8 00-418211-00001  Hanger - Manifold (4 TUDE).........couiiiiiieee e e e 1
9 00-418317-00001  Hanger - Manifold (5 Tube)...
10 00-418212-00001  Manifold - BUINET (4 TUDE)........iiiiiiiii ittt sttt ettt e e 1
11 00-418318-00001  Manifold - BUINET (5 TUDE).........iiiiiiiiiiiie ettt e e 1
12 FP-086-74 Elbow - Street 1/2 X 90 Deg. (Brass)........coiuiriieiiieiii ettt e e e 1
13 FP-059-01 PIPE 1/2 X 1 3/4 TBE ...ttt ettt 1
14 FP-022-11 Union - Pipe
15 NS-047-72 LOCK NUL 1/4-20.....ccneeieeeeeeete ettt b ettt sa et eae et e bt ebn e e e nneeanne 2
16 00-420561-00001  Bracket - Support (1GRA5C & TGRASED)........cciiiiiiiieitieieste ettt 1
17 00-420562-00001  Bracket - Support (1GR65/85C & 1GRB5/85D)........ccueruiriiiiiiieiiiiieiee et 1
18 FP-085-53 PIPE PIUG /8. ettt 1
19 00-010901-00039  Orifice - Spud (39 Drill)......ccovvevirieiiieeieeee AR
20 00-010901-00052  Orifice - Spud (LP Gas) (Sea Level - 3499 Ft.).......ooiiiiieieiesee e AR
21 00-410695-00001  EXtENSION = OFifiCE. ... .eiiuiiiitiiiiie ettt sttt et ae e et
22 SD-037-70 Self-Tapping Screw 1/4-20 x 1/2 Hex Washer Hd., Type TT.. .
23 NS-046-52 NUL ASSY. 1/4-20 HEX ... ettt ettt e e ene e e e
24 00-419548 Bracket - Hi-Limit.........oo.oiii et en e 1
25 SD-037-70 Self-Tapping Screw 1/4-20 x 1/2 Hex Washer Hd., Type TT.....cooiiiiiiiiiieee e 4
26 NS-046-52 NUL ASSY. 1/4-20 HEX...c.eeiieetieit ettt bttt ettt eat e e b aans 4
27 SD-036-80 Self-Tapping Screw 8-32 x 3/8 Hex Washer Hd., Type TT..
28 00-410840-00002  Box - Control With Stuffing Hi-Limit...........cocooiiriiii e 1
29 00-417714-00001  EXIENSION = HANGET.....cciiiiiiiiiii ettt et e s st e e et e e st e e e naenntnnnennnes 1
30 00-410681-00001  Burner........c.cccoue.ee. AR
31 00-428035-00001  Bolt - Shoulder............... AR
00-427953-00001  Bracket - Tank TO PilOf........c.eiiiiiiiiiii ettt e e 1
00-427952-00001  Bracket - Pilot MOUNTING........eiitiiiiii ittt ettt e e e 1
SC-027-55 Mach. Screw 10-32 x 1/4 Slotted Rd. Hd. (Brass).........ccceererrrrereeeneeeereeie e 2
00-419359 Cable - SPark IgNItor (36 IN.)......couiiii et 1
-15- F-43125 Rev. C (August 2017)



1GR Series Stand Alone Fryers REPLACEMENT PARTS

29 THRU 32

PL-59256

BURNER COMPONENTS
(1GRM SERIES)

- 16 -

F-43125 Rev. C (August 2017)



1GR Series Stand Alone Fryers REPLACEMENT PARTS

PART NO.

00-409300-00005
00-417522-00003
SD-035-02
SC-018-32
00-410839-00004
00-412212-00007
00-412212-00002
00-426505-00023
00-418208-00001
00-418211-00001
00-418317-00001
00-418209-00001
00-418212-00001
00-418318-00001
NS-046-52
SD-037-70
00-497089-00001
00-408659-00005
00-411506-00013
NS-047-72
00-420561-00001
00-420562-00001
FP-085-53
00-010901-00039
00-010901-00052
00-410695-00001
SD-015-24
NS-044-14
SD-037-70
NS-046-52
SD-036-80
00-410840-00002
00-417714-00001
00-410681-00001
00-428035-00001

BURNER COMPONENTS
(1GRM SERIES)

NAME OF PART AMT.
ROA = Clean-OUL.......coiiii ettt st e e e 1
(07 1T T 0= o 11 - Y PP SPRRPPPPOY 4
Self-Tapping Screw 8-18 x 3/8 Hex Washer Hd., Type AB........ccoociiiiiiiiiiiiiiieeiiee e 4
Mach. Screw 8-32 x 3/8 Pan Hd.........ccccocereviniiciiniicicen,
Thermopile - Millivolt (500 MV)....
Pilot (Nat. Gas)........cccccveerevriinenne
1o o (I R € - 1) PSPPSR POPPPPTN
Tube - FIeX 1/4 O.D. X 23 IN. L.t iuteiiiieiiie ittt 1

Hanger - Manifold (3 Tube) (1GR35M)
Hanger - Manifold (4 Tube) (1GR45M)

Hanger - Manifold (5 Tube) (1GRB5/85M)...........ooiiiiiiiiiiiie e 1
Manifold - Burner (3 Tube) (1GR35M).......coouiiiiiiiiiiii e 1
Manifold - Burner (4 Tube) (TGRASM).....ccoiiiiiiie et e e e e e 1

Manifold - Burner (5 Tube) (1GR65/85M)....
NUE ASSY. 1/4-20 HEX... ettt ettt e e eat e e ebe e be e e e nbeesnseantaeeaeaannes
Self-Tapping Screw 1/4-20 x 1/2 Hex Washer Hd., TYPe TT.....cccceiiiiiiiiiieiiiee e 2
Bracket - Control...........cccoiiiiiiiiiiieiie e

Knob - Thermostat......

Thermostat - Reed..
[ Yo L e 1 PSP
Bracket - SUPPOrt (TGR3B5/45M)........ccciiiiieiieiie ettt ettt st et e eaeesbeesnsneaeeeennes 1
Bracket - Support (1GR65/85M)..
[ To Tl [N T B TSSO UOPPPRTN 1
Orifice = SPU (B DIill)...coeiiiiieeiee ettt et et eeteesseeesaeeebeesneeeeeennnes AR
Orifice - Spud (LP Gas) (Sea Level - 3499 FL.).....coo it AR
EXIENSION = OFfiCE. ..ottt et s e e e e eeeeeeeees
Self-Tapping Screw 1/4-20 x 1/2 Hex Washer Hd., Type TT.. .
NUL 1/4-20 HEX KEPS......ceei ettt et ettt e b e s e e eeas
Self-Tapping Screw 1/4-20 x 1/2 Hex Washer Hd., Type TT
NUt ASSY. 1/4-20 HEX..o.eveiiieeiiiece e
Self-Tapping Screw 8-32 x 3/8 Hex Washer Hd., Type TT
Box - Control With Stuffing - Hi-Limit..........cc.cccooiniiinnn.
EXIENSION = HANGET .. ..ottt e e e
2T T USSR
BOIt - SNOUIAET ...ttt ettt e e et e e e et e e et e e e e neeeeanaeeesanneeeeeeenees

-17 - F-43125 Rev. C (August 2017)



1GR Series Stand Alone Fryers REPLACEMENT PARTS

GAS VALVE
(1GRC & 1GRD SERIES)
(PREVIOUS CONSTRUCTION)

F-43125 Rev. C (August 2017) -18 -



1GR Series Stand Alone Fryers REPLACEMENT PARTS

ILLUS.
PL-57972A

1

abrowonN

*7

10
11
12

PART NO.

00-427882-000G2
00-427882-000G3
00-428472-00001
FP-035-91
FP-086-74
00-410841-00028
00-410841-00029
FP-086-74
FP-035-91
FP-022-11
FP-035-94
FP-086-74
00-427751-000G1

GAS VALVE
(1GRC & 1GRD SERIES)
(PREVIOUS CONSTRUCTION)

NAME OF PART

Gas Inlet (1GRA5C & 1GRABD)............oveeeeeeeeeeeeeeeeeeee oo eeee e eeeees e 1
Gas Inlet (1GR65/85C & 1GR65/85D)..

ValVE = Ball........ooiii s 1
PIPE 1/2 X 1-T/8 TBE ... ittt 1
Elbow - Street 1/2 X 90 DeG. (BrasS).......ueerueirieeiiieiiieiee ettt ettt e e e 1
Valve - Combination (NAT) (Electronic Ignition)............cccooiiiiiiiiiiiiiieee e 1
Valve - Combination (LP) (Electronic Ignition)....

Elbow - Street 1/2 X 90 Deg. (Brass)........ceouiiriiiiiiiiiiieiie ettt e e
PIPE 1/2 X =118 TBE ... ettt ea e et et ent e e neeeaane 1
(0T g 1o T Rl o T TP 1
PIPE 1/2 X =112 TBE ...ttt ettt ettt nn e aane 1
Elbow - Street 1/2 x 90 Deg. (Brass)..

HAMNESS = SECHON.......eiiiiiiit ettt enn e e e aane 1

* Order harness 00-427751-000G1 when replacing valve.

-19- F-43125 Rev. C (August 2017)



1GR Series Stand Alone Fryers REPLACEMENT PARTS

GAS VALVE
(1GRC & 1GRD SERIES)
(CURRENT CONSTRUCTION)

F-43125 Rev. C (August 2017) -20-



1GR Series Stand Alone Fryers REPLACEMENT PARTS

GAS VALVE
(1GRC & 1GRD SERIES)
(CURRENT CONSTRUCTION)

ILLUS. PART NO. NAME OF PART AMT.
PL-59258

1 00-427882-000G3  TUDE - FIEX (GaS INIEL)......eiiiiiiiiieie ettt e e e 1

2 00-410841-00028 Valve - Combination (NAT) (Electronic Ignition)...........cccoveiiiieiiiiiieeeeceeee e 1

3 00-410841-00029  Valve - Combination (LP) (Electronic Ignition)............ccccoriiiiiiiiiiiie e 1

4 FP-013-17 Elbow - Street 1/2 x 90 Deg

5 FP-035-95 PIPE 1/2 X 2 TBE. ...ttt ettt ettt ettt ettt en e bt e et et neenn e e nneeann

6 FP-022-11 L8 TToT g TR o= PSPPIt 1

21 - F-43125 Rev. C (August 2017)



1GR Series Stand Alone Fryers REPLACEMENT PARTS

18

GAS VALVE
(1GRM SERIES)
(PREVIOUS CONSTRUCTION)

F-43125 Rev. C (August 2017) -22-



1GR Series Stand Alone Fryers REPLACEMENT PARTS

GAS VALVE
(1GRM SERIES)
(PREVIOUS CONSTRUCTION)

ILLUS. PART NO. NAME OF PART AMT.
PL-59257
1 00-413433-00006  LEVET = VAIVE.... oottt et h bbbt ettt e bt bt st nbe et e et e e et 1
2 00-417896-00001  Plate - Control Valve...
3 00-428755-00002  Bracket - Pllot LEVET.........ccuiiiiiii e
4 00-412080-00001  Adapter - Knob (Use Existing Screw Provided With KNob)...........cccooiiiiiiiiiiiiiciceeee 1
5 PC-003-38 Pin - Cotter. ..o
6 FP-086-74 Elbow - Street 1/2 x 90 Deg. (Brass)
7 FP-035-91 Pipe 1/2 x 1-1/8 TBE.......ccovvvvireeee.
8 00-428472-00001  VAIVE = Ball.....coiiiiiieiiiieee ettt ettt et e s et en e see e e en e e ne e aeeneenne e e e e nneeeenees
9 00-427882-000G1  Gas Inlet (1GR35M, 1GR4A5M, TGRB5M).........coiiiriieiieiiesiiesee st ettt 1
10 00-427882-000G2 Gas Inlet (1GR85M)
11 00-410841-00022  Valve - Combination (NAT) (Manual Ignition)...........cccueeiiiiiiiniiniieeeiee e 1
12 00-410841-00023  Valve - Combination (LP) (Manual Ignition)...........ccccoouiiriiiiiiieiieeee e 1
13 FP-035-95 PIPE 1/2 X 2 TBE. ...ttt ettt b et enn e na e 1
14 FP-077-68 EIDOW 1/2 X 90 DIBJ....c ettt ettt ettt ettt eh ettt enn e 1
15 FP-035-94 Pipe 1/2 x 1-1/2 TBE...
16 FP-022-11 UNION = PIDE.. ettt ettt b e bbbttt ettt et enn e e nn e aan 1
17 FP-035-91 PIPE 1/2 X 1-1/8 TBE ...ttt ettt 1
18 FP-086-74 Elbow - Street 1/2 X 90 DEQG. (BrasS)......uueeruetriteeiiieiiiieiie ettt ettt sttt e sane et eeeeennes 1
-23- F-43125 Rev. C (August 2017)



1GR Series Stand Alone Fryers REPLACEMENT PARTS

GAS VALVE
(1GRM SERIES)
(CURRENT CONSTRUCTION)

F-43125 Rev. C (August 2017) -24 -



1GR Series Stand Alone Fryers REPLACEMENT PARTS

GAS VALVE
(1GRM SERIES)
(CURRENT CONSTRUCTION)

ILLUS. PART NO. NAME OF PART AMT.
PL-59264

1 00-427882-000G3  TUDE - FIEX (GaS INIEL)......eiiiiiiiiieie ettt e e e 1

2 00-410841-00022  Valve - Combination (NAT) (Manual Ignition).............ccoiiiiiiiiiiiceeceeeeeee e 1

3 00-410841-00023  Valve - Combination (LP) (Manual Ignition)...........ccccoiiiiiiiiiiieiieeeee e 1

4 FP-013-17 Elbow - Street 1/2 x 90 Deg

5 FP-035-95 PIPE 1/2 X 2 TBE. ...ttt ettt ettt ettt ettt en e bt e et et neenn e e nneeann

6 FP-022-11 L8 TToT g TR o= PSPPIt 1

_25- F-43125 Rev. C (August 2017)



1GR Series Stand Alone Fryers REPLACEMENT PARTS

1 THRU 6

NTTTTToii Tl

12-13-14

TANK AND DRAIN ASSEMBLY

F-43125 Rev. C (August 2017) -26-



1GR Series Stand Alone Fryers REPLACEMENT PARTS

ILLUS.
PL-59259

PART NO.

00-499700-000G2
00-499701-000G2
00-499702-000G2
00-499703-000G2
00-956908-000G1
00-956908-000G2
00-426805-000G1
8C-018-55
WL-003-03
NS-044-01
00-426803-000G9
00-956829-000G1
00-420726-00002
00-420553-00002
00-497571-000G1
FP-085-74
00-426798-00002
00-426801-00002
00-958392-000G2
FP-028-14
00-499486-00001
00-497572-000G2

TANK AND DRAIN ASSEMBLY
NAME OF PART
Tank ASSY. (TGR35M) (SST)....ueeiuieiiiieitiierieie et ee et ee ettt e st e st e e st e e bt e e te e e tbeesnbeeseeeeaannnneeas

Tank Assy. (1GR45 Series) (SST)
Tank Assy. (1GR65 Series) (SST)

Tank Assy. (1GR85C/D & 1GR85CF/DF) (SST)....cccuiiieiiiieneerieeee e 1
TanK ASSY. (TGRASCF/DF)........eoiiieeee e e e 1
TanK ASSY. (TGRBSCF/DF)........ciiiiiiee ettt e et esneenae e e e nneeeenees 1
Switch Assy. (1GRA45C/D & 1GRE5C/D).....cccuieiiiiiiieiiieeiie ettt ettt
Mach. Screw 4-40 x 1/2 Phil. Pan Hd.......

LOCKWASHEr #4 HEIICAL.........oouiiiii et e e
NUL ASSY. 4-40 KEPS...... .ottt ettt eb ettt ean e e ne e aaes
Valve - Drain Assy. (1-1/4) (RH) (With Magnet) (1GR45C/D & 1GR85C/D)..

Pipe - Drain (1GRA5CF/DF & 1GRB5CF/DF).....cc.ciiiiiiitiiienienieste et
Flange - Pipe (11/4 In.) (1GR45CF/DF & 1GR85CF/DF).......ccctiiiiiiiiieiinienieeie e 1
Gasket - Silicone (1GRA5CF/DF & 1GR8B5CF/DF)......c.cccciiiiiiiiiiiiiieiieeeee et 1
Plug - Drain (1GRA45CF/DF & 1GR8B5CF/DF).....cceiiiiiiiiieieiineeee et 1
Pipe 11/4 x 63/4 (1GR35, 1GR45C/D, 1GR65C/D, & 1GR85C/D).....cceeecveiiiieriieiiesieeaeieee s 1
Plate - Switch (1GR45C/D & 1GRB5C/D)......ccciuiiiiiiiiiieeiiee ettt e e 1
Magnet - Switch Element Head (1GR45C/D & 1GRB5C/D).........cciuiiiiiiiiieiieenieesiee s 1
Valve Assy. - Drain (RH) (1 1/4 In.) (1GR35/45/65/85M)..........cccoiimiiiniiiiiiiiie e 1
PIpe = PIUG 1/2 SO. HO....e ettt aaee 1
ClIP = DA PiPE...ceiiiitie ettt sttt sttt ettt ee e 1
Pipe - Boil Out Bypass (With HOSE Fitting)........cccoueiiiiiiiiiie e 1

- 27 - F-43125 Rev. C (August 2017)



1GR Series Stand Alone Fryers REPLACEMENT PARTS

OIL RETURN
(1GR45CF/DF & 1GR85CF/DF)

F-43125 Rev. C (August 2017) -28-



1GR Series Stand Alone Fryers REPLACEMENT PARTS

PART NO.

00-419251-00001
FP-035-91
FP-013-17
00-418786-00001
FP-035-91
00-428691-00002
FP-035-91
FP-013-17
FP-035-96
FP-077-68
FP-035-95
FP-035-95
FP-077-68
FP-035-91
00-428753-00001
00-426805-000G2
00-426801-00002
SC-018-55
NS-044-01
00-428697-00001
00-428694-000G1
SC-116-19
FP-077-68
FP-035-95
FP-019-25
FP-036-91
FP-090-81
00-418781-00001
NS-046-52
WS-029-49
00-416435-00002
00-428693-00005
NS-046-52
00-521820
00-426567-00002
00-426567-00003
FP-013-17
SC-114-01
00-417792-00005
FP-077-68
FP-035-95
FP-077-68
00-426602-00004
00-426602-00001
FP-035-91
FP-019-25
00-422281-00008
00-956900-00001

OIL RETURN
(1GR45CF/DF & 1GR85CF/DF)
NAME OF PART
Fitting - 90 DEG. SWIVEL.......oiiiiiiiii et e e e 1
PIPE 1/2 X =118 TBE ... ettt ettt ettt et ean e b 1
EIDOW - STreet 172 X 90 DIEQ.....ueeeieiiiiiee ettt ettt ettt et e e e e e e e e e e e e s 1
VAIVE = CRECK. ...ttt bttt ettt et 1
PIPE 1/2 X =118 TBE ...ttt ettt aane 1
ValVe = SOIENO0IA (120 V.)..eiieie ittt ettt e e sab e se e e e e anneneeas 1
PIPE 1/2 X 1-T/8 TBE ... ittt 1
EIDOW - Street 1/2 X 90 DIEQ. .. cciuteeiiieeiiie ettt et e e e 1
Pipe 1/2 x 2-1/2 TBE
EIDOW 1/2 X 90 DJ. ...ttt ettt et ettt st e e e
PIPE 1/2 X 2 TBE. ..ottt ettt ettt ettt nee e a ettt enn e e e nnneeann
PIPE 1/2 X 2 TBE. ..ttt ettt ettt et b ettt neenn e e neeeaan
EIDOW 1/2 X 90 DIBJ... ettt ettt ettt b ettt ettt et eh ettt eeeene e e neeeaane
Pipe 1/2 x 1-1/8 TBE
VaIVE = Ol DISCRAIGE. ...ttt ettt ettt e et e e e nbe e e e e e e e e e anaes 1
SWitCh - Magnetic (WIred)........ooueieiieiie ettt ettt e e e e e e 1
Switch - Valve Mounted.............cccoueeee.
Mach. Screw 4-40 x 1/2 Phil. Pan Hd....
Nut Assy. 4-40 KEPS.........ccccevieeiniens
ACLUALOTr - Ol DISCNAIGE. ... ei ittt

Valve - Discard (LH) (Incls. Items 15 thru 20)
Shoulder Screw 1/4-20 x 3/8 Hex. Socket Hd

EIDOW 1/2 X 90 DJ.....tee ittt ettt ettt ettt e e e e
PIPE 1/2 X 2 TBE. ..ottt ettt ettt b ettt enn e nneeaan 1
TEE M/2 X /2 X /21t ettt et 1
Pipe 1/2 X 91/2 TBE (1GRASCF/DF).....c.uiiiiiiiiitee ettt 1
Pipe 1/2 x 13-1/2 TBE (1GR65CF/DF & 1GR85CF/DF)..

QUICK DISCONNECL. ...ttt ettt ettt ettt b et enne e s
NUE ASSY. 1/4-20 HEX .. ettt ettt e e sae e e sae e et e e e abe e sateentaeeaeeannnes 1
WWASKNIET ... e e 1
(€4 To N R 1[0 TSRO PPPPPPN 1
RO - PUIl KIEENSCIEEN. ...ttt s nneeeane 1
NUE ASSY. 1/4-20 HEX... ettt ettt ettt e e e e eanee 2
L= o PSR 1
O-Ring (Viton)

Receptacle - Ol SUCHION. ........cocuiiiii ettt e e e 1
EIbow - Street 1/2 X 90 DEQ....cccuiiiiiieiii ettt 1
Mach. Screw 10-32 x 3/8 Hex Washer Hd...........ccoociiiiiiiii e 1
Pump Motor Assy. (115 V., 60 HZ.) (8 G.P.M.)....ccciiiiiiiiiiiiieiec e 1
Elbow 1/2 x 90 Deg

PIPE 1/2 X 2 TBE. ...ttt sttt b e e aan
Elbow 1/2 x 90 Deg

Tube = FIEX (19 IN.) SUCHION. .....eiitii ittt 1
TUDE = FIEX (12 IN.) ettt ettt e eb ettt e s b e e nae e s e e e eeas 1
PIPE 1/2 X 1=1/8 TBE ... ettt ettt ettt et e e sae e e e eneeeneeneeeanneeeanns 1
LI I 2 Y 20 G 1
HOSE = DISCAIA (4 FL.). ettt ettt e e e e eanee 1
Bracket - SUCHON BIOCK..........ooiiiiiiiiie ettt e e 1

-29-

F-43125 Rev. C (August 2017)



1GR Series Stand Alone Fryers REPLACEMENT PARTS

3 THRU 10

FILTER ASSEMBLY

F-43125 Rev. C (August 2017) -30-



1GR Series Stand Alone Fryers REPLACEMENT PARTS

FILTER ASSEMBLY
ILLUS. PART NO. NAME OF PART AMT.
PL-59266
1 00-956904-00001  Splash GUard (TGRASCF/DF)......cccuiiiiiieiieieitee ettt 1
2 00-956904-00002  Splash Guard (1GRB5CF/DF & 1GRB5CF/DF).....ccciieiiriiiiinieeerieee ettt 1
3 00-499087-00002  Screen - Fine Mesh Filter (1GR45CF/DF).......cccccvevinirivenncnne
4 00-499087-00004  Screen - Fine Mesh Filter (1GR65CF/DF & 1GR85CF/DF)....
5 00-499085-00003  Insert - Filter Screen (1GR45CF/DF).....cccooviieiiiiiiiieeiieeee.
6 00-499085-00006 Insert - Filter Screen (1GRB5CF/DF & 1GR85CF/DF).......ccccviiiiiiiiiieeieeseeeeeee e
7 00-499086-00002  Filter - Envelope (1GRASCHE/DF).......ccoiiiiiiee e e
8 00-499086-00003  Filter - Envelope (1GRB5CF/DF & 1GRB5CF/DF).......cccuiiiieiieieeseesieesiee e 1
9 00-499089-00002  Clip - Filter (1GRABCHF/DF).......ei ittt sttt ste e e nneeeennees 1
10 00-499089-00003  Clip - Filter (1GRB5CF/DF & 1GRB5CF/DF).......cciiiiiiieiiieiieeie et 1
11 00-499081-000G5  Tube - SUCION (TGRABCF/DF)... ..ottt sttt 1
12 00-499081-000G7 Tube - Suction (1GRB5CF/DF & 1GRB5CF/DF)......c..cciiiiiiieiiiiieiiee sttt 1
13 NS-017-49 Jam Nut 3/4-16 Hex
14 00-499083-00002  COUPING = SUCHION. .....ceiuiiiiiitietieite ettt e e et
15 00-499084-00002  KNOD = POt SUCLION. ......ciuiiiieiiiiee ittt ettt e et 1
16 00-428180-000G6  Drawer Assy. (1GR45CF/DF)........ccccoovevinencnenne
17 00-428180-000G7 Drawer Assy. (1GR65CF/DF & 1GR85CF/DF)
18 00-958026-000G2  Guide - ROlIET.........ccveviiieiieiceee e
19 00-426606-000G5 Basket - SCrap (1GRASCHF/DF)........ccuiiiiieiieeeesie ettt ettt e e teenne e e nneeeeeees
20 00-426606-000G7 Basket - Scrap (1GRB5CF/DF & 1GRB5CF/DF).......ccutiieiieiieieeie e eee e 1
21 00-958000-000G1  Pan Assy. - Filter (1GR45CF/DF)........cccccvovvivenenennne.
22 00-958000-000G2 Pan Assy. - Filter (1GR65CF/DF & 1GR85CF/DF)...
00-499486-00001  Clip - Drain Pipe.......cccciiiiiiiiiiiiiiieecienee e
00-413927-00001  Grommet - RUDDET.........cooiiiii et st e e
00-499085-00005  Insert - ENVelope (1TGRASCF/DF).......ciuiiiiiiiiiiieieee sttt 1
00-499085-00006 Insert - Envelope (1GRB5CF/DF & 1GRB5CF/DF)......cccuiiuiiiiiiiiieeiieesiee et 1
-31- F-43125 Rev. C (August 2017)



1GR Series Stand Alone Fryers REPLACEMENT PARTS

™ 3-4-5

13-14—

54

53

52—

51

50 — |

49
47-48

BASKETLIFT COMPONENTS (OPTIONAL)

F-43125 Rev. C (August 2017) -32-



1GR Series Stand Alone Fryers REPLACEMENT PARTS

BASKETLIFT COMPONENTS (OPTIONAL)

ILLUS. PART NO. NAME OF PART AMT.
PL-52879
1 423374-1 (07T o Tl (e To I = oo TR URRUPR 1
2 SC-047-35 Set Screw 5/16-18 X 1/2 HAIS, CUP Pt......oouiiiiiieiiiiiee et 1
3 422495-G1 LIt A SIS ettt bbb e bt b e bt bt e bt aeebn e neeeaan 1
4 422495-G2 LIt SIS ettt ettt E bttt b e bt h e bt bt e r e aeenn e e e nn e aan 1
5 422495-G3 LIt SIS ettt ettt ettt E bR e b e r bt e bt e r e enn e e nreeaan 1
6 418118-1 BOIt - AQJUSTING. ...ttt et 1
7 NS-018-01 JAM NULE 1420 HEX. .ottt ettt r e nre e e e 1
8 418479-G2 TUDE - BASKELIIft......coeeeeee e e e 1
9 423262-G1 TUDE = BASKEMIL. ...t 1
10 PB-004-04 PIUG BULON (1-1/4) ettt ettt ettt et e e e eneeseeeneesneeneeeannneeanns 2
11 SD-032-07 Self-Tapping Screw 10-24 x 1/2 Hex Washer Hd., Type TT......cccoieiriiiiiiieiiieenie e 6
12 422247-G1 BeariNg SUPPOI ASSY......eeuiiiiieiie ettt ettt ettt ettt ettt ea ettt et e e e e eanee 1
13 4220171 Wrap - Top
14 422018-1 Wrap - Top
15 SD-036-03 Self-Tapping Screw 8-18 x 3/8 Hex Washer Hd., Type AB.........cocoiiiiiiiiiiiiiee e 10
16 SC-109-10 Mach. Screw 6-32 x 3/8 Slotted Pan Hd. (SST)......cccuriiiiriiiiiiiesie et 1
17 NS-009-07 INUE B-32 HEX..e ettt ettt ettt eb et sae e bt er e enn e e e nneeann 1
18 418123-G1 PIAtE = IMOLOT. ... ettt ettt et enn e e 1
19 411500-12 Transformer (120 V., A.C., 24 V., 20 VA)........ AR
20 411500-13 Transformer (200-240 V.A.C., 28 V., 20 VA).....cciiiiiieiee e AR
21 SD-032-07 Self-Tapping Screw 10-24 x 1/2 Hex Washer Hd., Type TT......cccoiiiiiiiiiiiiiieeiie e 2
22 SD-037-80 Self-Tapping Screw 10-24 x 1/2 Hex Washer Hd., Type TT......cccoiiiiiiiiiiiieeee e 6

23 418156-1 Gear Motor (115V .80 HZ.).....c..oiiiiiiii et e e 1
24 418156-2 [T 1Yo o T 2 01 OSSR 1
25 418517-1 SHIOUA = IMOTOT ...ttt ettt et ettt e e sae e saee et eeeeens 1
26 078752-12 ClAMP = CADIE.....c.eeeeee ettt 1
27 418159-1 Block - Cam Switch.

28 411496-F3 SWILCN = IMICTO. ...ttt bbbt bbbt et nn e
29 SC-112-90 Mach. Screw 4-40 x 1 Slotted Pan Hd...........cooiiiiiiiiiiie e 2
30 NS-009-12 INUE B-32 HEX. .ttt h ettt ettt b et r e enn e e nneeaan 2
31 SC-018-47 Mach. Screw 10-32 X 3/4 Pan Hd.........c.coiiiiiiiieiecceeesee e 4
32 416535-4 Relay S.P.D.T. 24 V. Coil (Elect. Ingnition) (Located on rear of panel)............ccccevveeiiiiieeinnnns 1
33 416535-6 SWILCH = REIAY ...ttt ettt AR
34 416535-7 SWItCH = REIAY (240V)..... ettt ettt ettt et e tesre e e sreentenneeneennneeeeann AR
35 SC-109-10 Mach. Screw 6-32 x 3/8 Slotted Pan Hd. (SST).......ooiiiiiiiiiiieiiieie e 2
36 NS-009-07 INUE B-32 HEX. .-ttt ettt ettt et e e e s e eae e et eme e et e e eeeneenneeenneeanns 2
37 SD-037-80 Self-Tapping Screw 10-24 x 1/2 Hex Washer Hd., Type TT......cccociriiiiiiieiiieenee e 2
38 4227301 Base - MOtOr IMOUNTING. .......ueiiiiiiie ettt ettt e st e e s e e e e nt e e e e e e e aaaeaaaans 1
39 4227291 Base - MOtOr MOUNTING. .......ueiiiiiie ettt ettt s e e et e e e e e e e e e eaaeaens 1
40 SC-037-80 Cap Screw 10-24 x 1/2 Hex Hd

41 SD-032-07 Self-Tapping Screw 10-24 x 1/2 Hex Washer Hd., Type TT......cooiiiiiiiiiiieiiiee e 2
42 418480-1 A= T = o 1 o] ¢ T U USPPP PPN 1
43 418510-1 LA =T o T = o 1 o] ¢ P USRS 1
44 SD-036-03 Self-Tapping Screw 8-18 x 3/8 Hex Washer Hd., Type AB.... .14
45 SC-037-80 Cap Screw 10-24 X 1/2 HEX HA.....c.uiiiiiiie et e 2
46 418482-1 (€700 T4 SR SSPPPP 1
47 418475-G1 CraNK-ATIN ASSY ...ttt ettt b ettt e bt st e e e et e eab e ettt ettt ee e 1
48 SC-055-02 Set Screw 1/4-20 x 1/4 Hdls., Cup Pt......cccooveiviiininene

49 SD-015-41 Self-Tapping Screw 8-32 x 1/2 Phil. Pan Hd., "Taptite"...

50 NS-047-73 Lock NUt 5/16-18 HEX....c.evvveiiiiriiiiinieeiee e

51 WS-004-33 WWASIIET ...ttt b et ettt
52 418477-G2 (0718 o] =T PP PPTRTUPRUOPPPRE 1
53 WS-004-33 Washer.

54 NS-047-73 LOCK NUE 5/16-18 HEX.....oueiiiiiiiis i s 1

-33- F-43125 Rev. C (August 2017)



1GR Series Stand Alone Fryers REPLACEMENT PARTS

FORM 43125 Rev. C AUGUST 2017 PRINTED IN U.S.A.



